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1. Summary for FCC Part 15C Compliance Test Report

Date of receipt

02-May-2011

Testing completed

04-May-2011

The customer's contact person

Mohammad El-Haj

Test Plan referred to

T:\Projects\RM-670\TestPlan\RS _testplan_RM-
670 EMC FCC SAR.xls

Notes

Document name

FCC15C RM-670 03.docx

1.1

EUT and Accessory Information

The EUT is a 9-band (GSM850/900/1800/1900 and WCDMA Band I/11(1900)/IV(1700)/V(850)/VIIl) mobile
phone with GPRS, EGPRS, Bluetooth and WLAN. Bluetooth and WLAN are tested with maximum rated TX

power.
Product Type SN HW MV SW DUT
Phone RM-670 004402134474562 0250 - 111.001.0206 | 42553
Battery BP-5Z 3932130524140101823;0670638 - - - 42555
1.2. Summary of Test Results
Bluetooth:
Section in CFR 47 Section in RSS-GEN Name of the test Result
or RSS-210
15.247(b)(1) A8.4 (2) Conducted peak output power PASSED
15.247(d) A8.5 Band edge compliance of RF emissions NP
15.247(d) A8.5 Spurious RF conducted emissions PASSED
15.247(d), 15.209 A8.5 Spurious radiated emissions NP
15.207 7.2.2 AC powerline conducted emissions NP
15.247(a)(1) A8.1 (a) 20 dB bandwidth PASSED
15.247(a)(1) A8.1 (b) Carrier frequency separation PASSED
15.247(a)(1)(iii) A8.1 (d) Number of hopping frequencies PASSED
15.247(a)(1)(iii) A8.1 (d) Time of occupancy PASSED

PASSED
FAILED
NP

The EUT complies with the essential requirements in the standard.
The EUT does not comply with the essential requirements in the standard.
The test was not performed by the TCC Nokia Tampere Laboratory.

2(27)

FCC Part 15C Compliance Test Report

| Template Version 12.0

FCC15C_RM-670_03.docx
Copyright © TCC Nokia

TCC Nokia Tampere Laboratory

P.O. Box 68
Sinitaival 5

FIN-33720 TAMPERE, FINLAND
Tel. +358 (0) 7180 46800
Fax. +358 (0) 7180 46880



TCC M FINAS

Nokia \:5 Finnish Accreditation Service
f; Ao T117 (EN ISO/IEC 17025)
CONTENTS
1. Summary for FCC Part 15C Compliance Test RePOIt ........ccevieeeeeiiieeiiiiiiiie e eeeeeeenns 2
1.1. EUT and Accessory INfOrmMation ..........coooviiiiiiiii e 2
1.2, SUMMArY Of TESE RESUIIS ..ccviiiii i e e e e e et e e e e e e e e ae b e e e eeeeeees 2
A I =TS BT =] 4 101U 4
2.1, CONAUCIEA RF TEST SEIUPD .ooeiiiiiiiiiiiie ettt ettt e e e e s e e e e e e s e r e e e e e e e e aannes 4
2.2.  AC powerline conducted emiSSIONS tEST SEIUP.....uuuiiiiieiiiieiiiiis e eere e e e e e e e e e e e e eeees 4
2.3, RAIAIEA TEST SETUP ....vtteiiiiiie ittt e ettt e e e et e e e e e e s e bbb et e e e e e e s annbbe e e e e eeeeeeaanee 4
3. Conducted peak output power (FCC 815.247(b)(1), RSS-210 A8.4 (2))....evvvvueeeennnn. 5
3.1, TestMethod and lIMit.......cooouueiiiiii e e e s e s e e e e e et e e e s ebb e e s eabaeeaes 5
I = 1 U 1= (o To 1 T =T A (=TT UL £ 6
5. Spurious RF conducted emissions (FCC §815.247(d), RSS-A8.5) .....ccovvvvviiiciinnnenn. 9
5.1, TestMethod and lIMit........ooouueiiiiii et e e e s e s e e e s e et e e s s ebb e e e s eabaeeaes 9
LT =1 V1<) (o Yo 11 g T =T A (=TT |1 £ 10
7. 20dB bandwidth (FCC 815.247(a)(1), RSS-210 A8.1 () ..cuuveeeeerriiieeeiiiiiieeeeiiineeeeens 13
2% R =Y A 0 011 1 (o Yo JF= U o I 11 T 13
7.2, BlUELOOtN TESE TESUILS .....iieeiiei it e e e e s e e e e e e s s e e sb e eba e seaaes 14
8. Carrier frequency separation (FCC 815.247(a)(1), RSS-210 A8.1 (b)) ...cevvvvvvvvnnnnn. 17
8.1.  TeSt MEthOd ANd [IMIt......ceuiiiiiiii ettt e e e et e et e e e e e st e e et e e st s e st s e et e erennss 17
8.2.  BIlUEIOOIN TESE TESUILS ....ieeiiiiiee e et e e e e e e e st e e s e e e e e aaaas 18
9. Number of hopping frequencies (FCC 815.247(a)(1)(iii), RSS-210 A8.1 (d))......... 20
9.1, TeSt MEthOd ANd [IMIt.....coeeiiieieii ettt e e e et e et e e et e e e e e et e et e e e st e e st e ereanss 20
0.2.  BIlUELIOOIN TESE TESUILS ....eeeiiie e e e e s e e e e e e eaaes 21
10. Time of occupancy (FCC 815.247(a)(1)(iii), RSS-210 A8.1 (d)) ..eeevvvveveeeieeeeeeen, 23
10.1. TesSt MEethod AN lIMHE .....coeeie e e e e et e e s e e e e e s aa e esaaeens 23
10.2. BlUEBLOOIN tESE FESUILS .. et e e e e s b e s e e e b e e e b e s eaaas 24
12, TeSt EQUIPIMENT oo e e e e e e e et e e e e e e e e e e aaaaa e e aeeeeeannnes 26
12.1. COoNAUCIEA MEASUIEIMEINES ...iiitiiiiiii e e e et et e et e e et e s s e e et e e s s e e st e e sba e ssaessbssebaaesranss 26
12.2. Radiated MEASUIEIMENES .. ccvnieiiieieeeee e e e e e e s e e e b e s b e s e s e eba e rbaesennss 26
3(27)
FCC Part 15C Compliance Test Report TCC Nokia Tampere Laboratory
| Template Version 12.0 P:Q. Box 68
FCC15C_RM-670_03.docx ﬁ:rlllltggl?ég TAMPERE, FINLAND
Copyright © TCC Nokia Tel. +358 (0) 7180 46800

Fax. +358 (0) 7180 46880



\\“\'\'l'/‘f"/

TCC iscws FINAS

Nokia -,, N N Finnish Accreditation Service
KRR T117 (EN ISO/IEC 17025)

2. Test setups

2.1. Conducted RF test setup

Spectrum
analyser
Power Attenuator EUT
divider
Radio 20dB
simulator attenuator

2.2. AC powerline conducted emissions test setup

Receiver Pulse LISN EUT
limiter

2.3. Radiated test setup

Communication

Tester —Lﬂmmﬂﬂﬂﬂﬂﬂw
‘-’
Tower/table | | | — |--——m————- I U
controller ,/
’ Receiver
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3. Conducted peak output power
(FCC §15.247(b)(1), RSS-210 A8.4 (2))

EUT with DUT number

RM-670 DUT 42553

Accessories with DUT numbers

BP-5Z DUT 42555

Operation Voltage [V] / [HZ] Nominal
Result PASSED
Remarks -

Temp [°C] / Humidity [%oRH] / 22/62/99.8
Air Pressure [kPa]

Date of measurements 04-May-2011

Measured by

Jari Jantunen

3.1. Test method and limit

The measurement is made according to Public notice DA 00-705 and IC standard RSS-210.

Limits for conducted peak output power measurements

Frequency range [MHZ] Limit [W] Limit [dBm]
2400 — 2483.5 <1 <30
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3.2. Bluetooth Test results

3.2.1 GFSK modulation, PRBS packet type

Channel /fc [MHz] |P[dBm] |P[mW] |Result

0/2402 5.20 3.311 PASSED
40 /2442 5.40 3.467 PASSED
78 /2480 5.30 3.388 PASSED

Channel 0 / 2402 MHz (Peak detector, RBW: 1 MHz, VBW: 3 MHz)

Level [dBm]

10
5 Aﬂﬂfﬂ/ \
o o I

ol N
ra N

-15“'/'N', \

2.4 G 2.4901G 2.4902¢G 2.403¢GCG 2.4904G
Frequency [Hz]

Channel 40 / 2442 MHz (Peak detector, RBW: 1 MHz, VBW: 3 MHZz)

Level [dBm]
10

-2 0
-2 5
2.44G 2.441G 2.442G 2.443G 2.444G
Frequency [Hz]
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Channel 78 / 2480 MHz (Peak detector, RBW: 1 MHz, VBW: 3 MHZz)

Level [dBm]

10

. .

-25
2.478G 2.479G 2.48¢G 2.481G 2.482¢G
Frequency [Hz]

3.2.2 8DPSK modulation, PRBS packet type

Channel / fc [MHz] |P[dBm] [P [mW] |Result

0/2402 6.20 4.169 PASSED
40/ 2442 6.30 4.266 PASSED
78/ 2480 6.30 4.266 PASSED

Channel 0 / 2402 MHz (Peak detector, RBW: 1 MHz, VBW: 3 MHz)

Level [dBm]

. I
. s .

2.4 G 2.4901G 2.4902¢G 2.403¢G 2.4 04cGCG
Frequency [Hz]
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Channel 40 / 2442 MHz (Peak detector, RBW: 1 MHz, VBW: 3 MHZz)

Level [dBm]

10

2.44G

2.441G

2.442¢G
Frequency [Hz]

2.443¢G

2 .44 4G

Channel 78 / 2480 MHz (Peak detector, RBW: 1 MHz, VBW: 3 MHz)

. e ~.

N

-1 5
-2 0
-2 5
2.478¢G 2.479G 2.48G 2.481G 2 .48 2¢GCG
Frequency [Hz]

8 (27)

FCC Part 15C Compliance Test Report

| Template Version 12.0

FCC15C_RM-670_03.docx
Copyright © TCC Nokia

TCC Nokia Tampere Laboratory

P.O. Box 68
Sinitaival 5

FIN-33720 TAMPERE, FINLAND

Tel. +358 (0) 7180 46800
Fax. +358 (0) 7180 46880

T117 (EN ISO/IEC 17025)



Wy
SN,

TCC jocwx FINAS

Nokia '{,4 . \\:3 Finnish Accreditation Service
ol 1w T117 (EN ISO/IEC 17025)

5. Spurious RF conducted emissions
(FCC §15.247(d), RSS-A8.5)
EUT with DUT number RM-670 DUT 42553
Accessories with DUT numbers | BP-5Z DUT 42555
Operation Voltage [V] / [HZ] Nominal
Result PASSED
Remarks

Temp [°C] / Humidity [%6RH] / 22/62/99.8
Air Pressure [kPa]

Date of measurements 04-May-2011

Measured by Jari Jantunen

5.1. Test method and limit
The measurement is made according to Public notice DA 00-705 and IC standard RSS-210.

Limits for spurious RF conducted emissions measurements

Frequency range [MHZ] Limit [dBc]
1-25000 <-20
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5.2. Bluetooth Test results

5.2.1 GFSK modulation, PRBS packet type
Channel 0 / 2402 MHz

M ark er: 2.401923077 GHz 4.9 dBm

Level [dBm]

10

&>

100G 115G
Frequency [Hz]

i ™M 5G

Peak (RBW: 100 kHz, VBW: 100 kHz)

Frequency [MHz] |P [dBc] Result

4943.589744 -41.697525 |PASSED
7211.057692 -41.197525 |PASSED
7500.000000 -40.797525 |PASSED

Channel 40 / 2442 MHz

M ark er: 2.441987179 GHz

Level [dBm]

5.04 dBm

10

>

-6 O
i M 5G 100G 15G
Frequency [Hz]

Peak (RBW: 100 kHz, VBW: 100 kHz)

Frequency [MHz] |P [dBc] Result

4919.230769 -39.540583 | PASSED
7285.576923 -41.340583 |PASSED
7500.000000 -40.540583 | PASSED
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Channel 78 / 2480 MHz

M ark er:

Level [dBm]

2. 479967949 GHz

4 .94 dBmM

10

<>

100G
Freqquency

1
[H=z]

5 G

Peak (RBW: 100 kHz, VBW: 100 kHz)

Frequency [MHz] |P [dBc] Result

4821.474359 -41.237896 |PASSED
7312.980769 -39.837896 |PASSED
7500.000000 -41.237896 |PASSED

5.2.2 8DPSK modulation, PRBS packet type

Channel 0/ 2402 M

Hz

M arker:

Level [dBm]

2.401923077 GH=z

3.2 dBm

10
<>

o

-5 0
I v 5 G ENGe N 156G < 25 G
Frequency [Hz]
Peak (RBW: 100 kHz, VBW: 100 kHz)
Frequency [MHz] |P [dBc] Result
4865.064103 -40.400054 |PASSED
7289.903846 -39.600054 | PASSED
7500.000000 -38.400054 |PASSED
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Channel 40 / 2442 MHz

M ark er:

Level [dBm]

2.441987179 GHz

2.63 dBm

10

>

100G
Freqquency

15

[H=z]

Peak (RBW: 100 kHz, VBW: 100 kHz)

Frequency [MHz] |P [dBc] Result

4854.487179 -39.333852 | PASSED
7242.788462 -38.333852 | PASSED
7500.000000 -38.833852 | PASSED

Channel 78 / 2480 MHz

M ark er:

Level [dBm]

2.480128205 GHz

3.23 dBm

10

>

10G
Freqguency

1
[H=z]

5

Peak (RBW: 100 kHz, VBW: 100 kHz)

Frequency [MHz] |P [dBc] Result

4887.820513 -38.829480 |PASSED
7226.442308 -39.429480 |PASSED
7500.000000 -39.229480 |PASSED
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7. 20 dB bandwidth

(FCC §15.247(a)(1), RSS-210 A8.1 (a))

EUT with DUT number

RM-670 DUT 42553

Accessories with DUT numbers

BP-5Z DUT 42555

Operation Voltage [V] / [HZ] Nominal
Result PASSED
Remarks -

Temp [°C] / Humidity [%RH] / 22/62/99.8
Air Pressure [kPa]

Date of measurements 04-May-2011

Measured by

Jari Jantunen

7.1. Test method and limit

The measurement is made according to Public notice DA 00-705 and IC standard RSS-210.

Limits for 20 dB bandwidth measurements

Limit [MHZz]
N/A
13 (27)
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7.2. Bluetooth Test results

7.2.1 GFSK modulation, PRBS packet type

Channel / fc [MHz] |20 dB bandwidth [kHz] |Result

0/2402 794.872 PASSED
40 /2442 788.462 PASSED
78 /2480 791.667 PASSED

Channel 0 / 2402 MHz
|

@ “RBW 30 kiz
vBW 100 kiz
Ref 20 dBm ~ate 30 aB “sWT 150 ms
L. Ll
F I '
Center 2.402 GHz 200 kHz/ span 2 MHz
pate: 4 10

Channel 40 / 2442 MHz
|
@ “wsn 30 ki

Ref 20 dBm «Aatt 30 dB ©SWT 150 ms

Center 2.442 GHz 200 kHz/ span 2 MHz
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Channel 78 / 2480 MHz

® RBW 30 kHz
BU 100 Kkiz
Ref 20 aBm +ate 30 aB £SWT 150 ms
20
-s0
Center 2.48 GHz 200 knz/ pan 2 m
Date: 4 wav 2011 07:26:34

7.2.2 8DPSK modulation, PRBS packet type

Channel / fc [MHz] |20 dB bandwidth [kHz] |Result

0/2402 1304.487 PASSED
40/ 2442 1307.692 PASSED
78/ 2480 1310.897 PASSED

Channel 0 / 2402 MHz

@ *RBW 30 kHz
vBW 100 kiiz
Ref 20 a <At 30 dB £SWT 150 ms
20
L. (2]
vew
L Fal
\/ —F
/\/J“’\—-’V‘- W\r\\‘
A N
50
Center 2.402 GH Kz / M
pate: 4w 10 4
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Channel 40 / 2442 MHz

® RBW 30 kHz
VBW 100 kiz

Ref 20 dBm ~ate 30 dB “SWT 150 ms
20
I
- //f
a0
Center 2.442 GHz 200 kuz/

bare: 4 wav 2011 07:50-40

L

L \r"j A
/\IJM AN

W)‘A!\/
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8. Carrier frequency separation
(FCC §15.247(a)(1), RSS-210 A8.1 (b))

EUT with DUT number RM-670 DUT 42553
Accessories with DUT numbers | BP-5Z DUT 42555
Operation Voltage [V] / [HZ] Nominal

Result PASSED

Remarks -

Temp [°C] / Humidity [%oRH] / 22/62/99.8

Air Pressure [kPa]

Date of measurements 04-May-2011
Measured by Jari Jantunen

8.1. Test method and limit
The measurement is made according to Public notice DA 00-705 and IC standard RSS-210.

Limits for carrier frequency separation measurements

Limit [MHZz]

> 0.025 or 2/3 of the 20 dB bandwidth
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8.2. Bluetooth Test results

8.2.1 GFSK modulation, PRBS packet type

Carrier frequency separation [kHz] |Result
1001.603 PASSED

Hopping on, carrier frequency separation of channels 39 / 2441 MHz and 40 / 2442 MHz
- |

@ “RBW 100 Kz
“vew 100 kb

Ref 20 dBm *Att 30 dB SWT 5 ms

Center 2.442 GHz 500 kHz/ span 5 MHz
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8.2.2 8DPSK modulation, PRBS packet type

Carrier frequency separation [kHz] |Result
1009.615 PASSED

Hopping on, carrier frequency separation of channels 39 / 2441 MHz and 40 / 2442 MHz
|

@ REW 100 kiz

L =

sl e et Lo g et
Dat 4 M 011 07:45:5
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9. Number of hopping frequencies
(FCC §15.247(a)(1)(iii), RSS-210 A8.1 (d))

EUT with DUT number

RM-670 DUT 42553

Accessories with DUT numbers

BP-5Z DUT 42555

Operation Voltage [V] / [HZ] Nominal
Result PASSED
Remarks -

Temp [°C] / Humidity [%6RH] / 22/62/99.8
Air Pressure [kPa]

Date of measurements dd-May-2011

Measured by

Jari Jantunen

9.1. Test method and limit

The measurement is made according to Public notice DA 00-705 and IC standard RSS-210.

Limits for number of hopping frequencies measurements

Limit [number]

> 15
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9.2. Bluetooth Test results

9.2.1 GFSK modulation, PRBS packet type

Measured number of hopping frequencies |Result
79 PASSED

Hopping on, number of hopping frequencies

@ “RBW 100 KkHz
» o
=
.. P R Y
L AL T L e
. -
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9.2.2 8DPSK modulation, PRBS packet type

Measured number of hopping frequencies |Result

31 PASSED

Hopping on, number of hopping frequencies

@ “mBU 100 kiz
VB 100 khz
Ref 20 asm “ate 30 an Sswr 10 ms
m
Feo =
AR RAAr o
e L T T T T o aTy e Ty
L. .\4
_s0
Center 2.442 Giz 5 unz/ Span 50 miz
Dat 4 M 1 07 b
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10. Time of occupancy
(FCC §15.247(a)(1)(iii), RSS-210 A8.1 (d))

EUT with DUT number RM-670 DUT 42553
Accessories with DUT numbers | BP-5Z DUT 42555
Operation Voltage [V] / [HZ] Nominal

Result PASSED

Remarks

Temp [°C] / Humidity [%6RH] / 22/62/99.8
Air Pressure [kPa]

Date of measurements 04-May-2011

Measured by Jari Jantunen

10.1. Test method and limit
The measurement is made according to Public notice DA 00-705 and IC standard RSS-210 as follows:

The total time of occupancy is get by multiplying the measured number of transmissions occurred during
31.6 second period with the duration of one transmission.

Limits for time of occupancy measurements

Limit [s]
<04
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10.2. Bluetooth test results
10.2.1 GFSK modulation, PRBS packet type
Measured number of |Duration of one transmission [us] |Time of occupancy [s] |Result
transmissions
91 2923 0.266000 PASSED

Hopping on, number of transmissions, channel 40 / 2442 MHz
- |

Ref 20 dBm *Att

RBW 100 kHz
*VBW 100 kHz
30 dB SWI 31.6 s

Hopping on, duration of one transmission, channel 40 / 2442 MHz
|

@ R8N 300 kiz

L. L

I K‘-r e s B adndn Rty

“[w i
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hate: 4 wav 2011 07:35:5¢
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10.2.2 8DPSK modulation, PRBS packet type

Measured number of |Duration of one transmission [us] |Time of occupancy [s] |Result
transmissions
85 2936 0.249551 PASSED

Hopping on, number of transmissions, channel 40 / 2442 MHz

® REW 100 kiz
+vBW 100 khz

Ref 20 dBm “Att 30 dB SWT 31.6 s

Date: 4 11 07:53:50

Hopping on, duration of one transmission, channel 40 / 2442 MHz

@ REW 300 KHz
“vew 300 ke

Ref 20 dBm *Att 30 dB SWT 4 ms

Center 2.442 GHz 400 ps/
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12. Test Equipment

12.1. Conducted measurements

Eq. No |Equipment Type Manufacturer Used in

TM38112 | Power supply 6632A Agilent 22/24/27, 15C
TM38631 | Signal Generator 83640L Agilent 22/24/27, 15C, 15B
OMO0631 | Signal Generator E4422B Agilent 22/24

2

TM37678 | Communication Tester CMU200 R&S 22/24/27, 15C, 15B
TM37773 | Communication Tester CMU200 R&S 22/24/27, 15C, 15B
TM30600 | Impulse limiter ESH3-Z2 R&S 15C, 15B
TM26490 | LISN 50 yH ESH3-Z5 R&S 15C, 15B
TM26491 | LISN 50 yH ESH3-Z5 R&S 15C, 15B
TM37610 | Spectrum Analyzer FSU26 R&S 22/24/27, 15C
TM22806 | Battery BAT 20/E Fiskars 15C, 15B
TM22805 | UPS PS 20/1.2 Fiskars 15C, 15B

- Temperature and humidity logger 175-H2 Testo 15C, 15B

- Temperature and humidity logger 175-H2 Testo 22/24/27, 15C

- Air pressure and temperature logger | 635-2 Testo 22/24/27, 15C, 15B
- Air pressure sensor 0638-1835 Testo 22/24/27, 15C, 15B
- Temperature test chamber VT 4002 Vétsch 22/24

2058 Receiver ESPC R&S 15C, 15B

2001 Bluetooth tester CBT R&S 22/24/27, 15C, 15B
2002 Communication Tester CMU200 R&S 22/24/27

2009 LISN 50 uH ENV216 R&S 15C, 15B

2010 LISN 50 pH ENV216 R&S 15C, 15B

2012 Power splitter 11667B Agilent 22/24/27, 15C
2013 Attenuator 8493C Agilent 22/24/27, 15C
2014 Attenuator 8493C Agilent 22/24/27, 15C
12.2. Radiated measurements

Eqg. No Equipment Type Manufacturer Used in

TM38114 | Power supply 6632A Agilent 22/24/27, 15C, 15B
TM38631 | Signal Generator 83640L Agilent 22/24/27, 15C, 15B
TM38323 | Preamplifier PA-02 18-26 GHz EMC Automation 22/24/27, 15C, 15B
- Antenna BBHA 9120 D Schwarzbeck 22/24/27, 15C
TM26497 | Antenna 3115 Emco 22/24/27, 15C, 15B
TM37678 | Communication Tester CMU200 R&S 22/24/27, 15C, 15B
TM37773 | Communication Tester CMU200 R&S 22/24/27, 15C, 15B
TM38845 | Receiver ESIB 26 R&S 22/24/27, 15C, 15B
- Antenna HL562 R&S 22/24/27, 15C, 15B
TM26500 | Turntable DS412 Deisel 22/24/27, 15C, 15B
TM30642 | Mast/turntable controller HD-100 Deisel 22/24/27, 15C, 15B
TM38990 | Remote switching module RSM1 EMC Automation 22/24/27, 15C, 15B
TM38341 | System interface SI1-300 EMC Automation 22/24/27, 15C, 15B
- Mini mast 2075-2 ETS Lindgren 22/24/27, 15C, 15B
TM38843 | Mini mast 2075 Emco 22/24/27, 15C, 15B
TM38842 | Controller 2090 Emco 22/24/27, 15C, 15B
TM39158 | Antenna 3116 Emco 22/24/27, 15C, 15B
TM30643 | LISN 50 pH LISN-5-20-2 FCC 22/24/27, 15C, 15B
TM30644 | LISN 50 pH LISN-5-20-2 FCC 22/24/27, 15C, 15B
- Temperature and humidity logger 175-H2 Testo 22/24/27, 15C, 15B
- Air pressure and temperature logger | 635-2 Testo 22/24/27, 15C, 15B
- Air pressure sensor 0638-1835 Testo 22/24/27, 15C, 15B
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Eq. No |Equipment Type Manufacturer Used in
TM39180 | Laser distance meter Disto Pro Leica 22/24/27, 15C, 15B
TM37523 | Preamplifier AMF-4D-10M-3G-25-20P | Miteq 22/24/27, 15C, 15B
- Preamplifier AFS4-00100300-20-23P6 | Miteq 15C
TM37498 | Preamplifier AMF-5D-020180-26-10P | Miteq 22/24/27, 15C, 15B
TM30599 | Semi anechoic chambre UNKNOWN TDK 22/24/27, 15C, 15B
TM22638 | Power supply OL63743-901 Torqueleader 22/24/27, 15C, 15B
TM38066 | High pass filter 4HC3000/18000-3-KK Trilithic 22/24/27, 15C, 15B
TM26511 | Tunable notch filter WRCA870/ Wainwright 27
TM38215 | Band reject filter WRCD 1920/1980- Wainwright UMTS 27
1918/1982-40/20
TM38214 | Band reject filter WRCT 2402/2480- Wainwright ISM 15C
2400/2483.5-30/
- Band reject filter WRCG1877/1883- Wainwright 27
1870/1890-40/6EE
- Band reject filter WRCG1729.4/1735.4- Wainwright 27
1722.4/1742.4-40/6SS
- Band reject filter WRCG832/838-825/848- | Wainwright 27
40/5SS
TM23892 | Controller G-1000SDX Yaesu 22/24/27
2001 Bluetooth tester CBT R&S 22/24/27, 15C, 15B
- Antenna SBA 9113 Schwarzbeck 22/24/27
6023 Antenna VUBA 9117 Schwarzbeck 22/24/27, 15C
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